8

57 36 85

Service Parts List V: 005-0005
/8 2
Mitre Stand Plus




No. ' Description Part Code Qty
1 FRAME 005-0203 1
2 HEXAGON SOCKET SCREW M8*20 F-SHCS-M8-20-ST-BO 2
3 SPRING WASHER ©8 F-SWA-M8-ST-BO 2
4 FLAT OUTER HEXAGON M6*16 005-0206 2
7 LOWER LEG 005-0207 4
8 | LOWERLEG CAP 005-0208 4
9 SPRING 005-0209 4
10  LEGBUSHING 005-0210 4
11 | LEGCAP 005-0211 4
12 UPPERLEG 005-0212 4
15 | CARRIAGE BOLTS M10*60 005-0213 4
16 | LOCKNUT M10 F-NNIF-M10-ST-BO 8
17 | UPPER LEG CAP 005-0215 4
18 | REINFORCEMENT SEAT 005-0216 2
19 | FLAT WASHER ©8*16*1.2 005-0217 2

20 HAND WHEEL- TABLE 005-0218 2
23 EXTENSION TUBE 005-0219 2
24 | END CAP- EXTENSION TUBE 005-0220 4
25  MITRE STAND SUPPORT BRACKET MITSTAND80OSUPBRA 2
26 | LONG LOCKING SCREW MITSTAND80OKNF 4
32 | CROSS HEAD SCREW M6*8 005-0221 2
34 | GALVANIZED PIPE POSITIONING BLOCK 005-0222 2
35 | CROSS COUNTERSUNK HEAD SCREW M5*12 F-SCHPZ-M5-12-ST-BO 4
36 LOCKNUT M5 F-NNIF-M5-ST-BO 4
37 | WORKPIECE SUPPORT HANDLE MITSTAND800BRACKHAND | 2
40  FLAT WASHER 06*016%2 005-0225 10
41 SPRING WAHSER ®6 F-SWA-M6-ST-BO 2
42  NUT M6 F-NSF-M6-ST-BO 2
43 EXTENSION SUPPORT WIDTH 005-0228 2
44 EXTENSION SUPPORT LENGTH 005-0229 2
46  CROSS PAN HEAD SCREW M6*35 F-SPHPZ-M6-35-ST-BO 2
52  BLOCKREAR 005-0231 2
54  HALF-ANGLE BLOCK 005-0232 2
55  SQUARE BLOCK 005-0233 4
56 = WORKPIECE SUPPORT HANDLE 005-0234 1

57 | ST SCREW M5*16 F-TFPX-5-16-ST-BO 2
58 | WHEEL SHAFT 005-0236 2
59 | FLAT WASHER ©12*(®24*1.5 005-0235 2
60  WHEEL 005-0238 2
61  FLAT WASHER ©®10 F-W-M10-ST-BO 2
62 | LEG LOCKING ASSEMBLY 005-0200 1

63  ROLLER ASSEMBLY 005-0201 1

64 HANDLE 005-0202 1

65  MOUNTING BRACKET MITSTAND800OMOUNBRPR 1

66  ASSEMBLY SCREW KIT 005-0237 1

Service Parts List V: 005-0005
Mitre Stand Plus



